



**PLEASE NOTE:**

- 1) FOR SAFE OPERATION AND CONTINUED HIGH PERFORMANCE FROM THIS EQUIPMENT, INSPECTION AND MAINTENANCE MUST BE PERFORMED BEFORE EACH USE
- 2) USE OF THIS EQUIPMENT OTHER THAN INTENDED, MAY BE HAZARDOUS.
- 3) ALTERATION OR MODIFICATION OF EQUIPMENT MAY BE HAZARDOUS. FOR REPAIR OR REPLACEMENT, PLEASE CALL YOUR DEALER

## Jaypro Sports

976 Hartford Turnpike  
 Waterford, CT 06385 USA  
 (800)243-0533  
 (800)988-3363 Fax  
[www.jaypro.com](http://www.jaypro.com)

MODEL NO.:  
**EC-1000**

PRODUCT NAME:  
**VOLLEYBALL CARRIER**

DRAWN BY: JAC

EFFECTIVE DATE:  
**5/23/2011**

**JAYPRO SPORTS**  
VOLLEYBALL STANDARD CARRIER, EC-1000  
LIST OF MATERIALS

<u>PIECE NO.</u>	<u>DESCRIPTION</u>	<u>QTY.</u>
1	SIDE FRAME	2
2	CROSSBAR	4
3	HEX HEAD BOLT M8 x 45mm	8
4	LOCKNUT M8	8
5	PLASTIC TIE	10
6	EQUIPMENT BAG	1
7	J-HOOK COVERS (FACTORY INSTALLED)	12
8	3" x 3" END CAP (FACTORY INSTALLED)	4
9	5" STEM MOUNTED SWIVEL CASTER WHEEL	4
10	M8 FLAT WASHERS	16

ASSEMBLY INSTRUCTIONS

- 1) POSITION EACH CROSSBAR (2) ONTO THE BASE ASSEMBLY (1) NIPPLES. DROP THE HEX HEAD BOLTS M8 x 45mm (3) THROUGH THE MOUNTING HOLES AND TIGHTEN IN PLACE USING LOCK NUTS M8 (4) & FLAT WASHERS (10).
- 2) FIRMLY SLIDE EACH STEM CASTER (9) INTO THE SOCKET IN THE BOTTOM OF EACH SIDE FRAME LEG. THE CASTER MUST BE FULLY SEATED IN THE SOCKET FOR THE UNIT TO ROLL PROPERLY. GENTLY ASSEMBLE THE END CAPS (8) INTO THE OPEN TOP OF EACH SIDE FRAME LEG. USE A RUBBER Mallet OR WOOD BLOCK TO AVOID DAMAGE TO THE CAP.
- 3) PLACE EQUIPMENT BAG (6) WITHIN THE ASSEMBLED FRAME AND LOOSELY FASTEN TO THE FRAME CROSSBARS USING THE PLASTIC TIES (5) PROVIDED. DO NOT CINCH THE TIES FULLY UNTIL ALL OF THE TIES HAVE BEEN AFFIXED AND THE BAG IS CENTERED WITHIN THE FRAME. TIGHTEN TIES AS NEEDED AND CLIP OFF ANY EXCESS ENDS.